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Package leaflet: Information for the user 

 

Hexoral 0.2% oromucosal spray, solution 

hexetidine 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. This includes any possible side effects not listed in 

this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 

1. What Hexoral is and what it is used for 

2. What you need to know before you use Hexoral 

3. How to use Hexoral 

4. Possible side effects 

5. How to store Hexoral 

6. Contents of the pack and other information 

 

 

1. What Hexoral is and what it is used for 

 

Hexoral is used for the antiseptic treatment of the oral cavity and pharynx in case of 

inflammation.  

Hexoral facilitates the healing of wounds and has a local anaesthetic effect in the oral cavity 

and pharynx. The active ingredient in Hexoral is hexetidine, a broad-spectrum antibacterial 

and antifungal agent. 

 

 

2. What you need to know before you use Hexoral  

 

Do not use Hexoral: 

- if you are allergic to hexetidine or any of the other ingredients of this medicine (listed 

in section 6). 

 

Warnings and precautions 
Inhalation should be avoided when used. The spray can get into the respiratory tract and cause 

throat cramps. 

Hexoral is not suitable for use in case of persistent symptoms, meaning that if you do not feel 

any better or if you feel worse in spite of the treatment (up to 10 days), you should stop using 

the medicine and contact a doctor. 

 

Other medicines and Hexoral 

No known interactions. 

 

Hexoral with food and drink 

The active ingredient hexetidine adheres to the mucous membranes which ensures prolonged 

effect. Because of this, the medicine should be administered after a meal. 
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Pregnancy, breast-feeding and fertility 

There are no or limited data on the use of Hexoral in pregnant women. It is not clear whether 

the active ingredient hexetidine is secreted into human breast milk. As the systemic effect of 

the active substance hexetidine is negligible, no effect on pregnancy or breast-fed infant / 

infant is expected. 

 

As with all medicines, Hexoral should not be used during pregnancy or lactation unless the 

potential benefit to the mother outweighs the potential risk to the fetus or infant. 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a 

baby, ask your doctor or pharmacist for advice before taking this medicine. 

 

Driving and using machines 

Hexoral has no known effect on the ability to drive vehicles or use machinery. 

 

Hexoral contains ethanol and sodium 
This medicinal product contains 41.6 mg of alcohol (ethanol) in one ml of solution (4.16% 

w/v). The alcohol content of one ml of this medicine is less than in 2 ml of beer or 1 ml of 

wine. The small amount of alcohol in this medicine has no significant effect. 

This medicine contains less than 1 mmol sodium (23 mg) per dose, ie it is essentially 'sodium-

free'. 

 

 

3. How to use Hexoral 

 

Adults and children over 6 years of age: 

To administer a single effective dose of Hexoral, spray 1–2 times with a duration of 1–2 

seconds. The medicine is administered three times a day or more if necessary, based on the 

severity of the condition or the doctor’s prescriptions. 

 

Children aged 2 to 6 years: 

Hexoral should only be used under the supervision of a doctor in children aged 2 to 6 years. 

Since the swallowing reflex is not fully developed and the oral spray should not be inhaled, it 

should be sprayed on a cotton swab and applied to the affected mucous membranes up to 3 

times daily. 

 

The medicine must be administered after a meal, as hexetidine adheres to the mucous 

membranes, which ensures prolonged effect. 

 

Spray the medicine into the mouth or throat. Do not inhale, may induce throat cramp! 

Please follow the instructions below. 

Screw the nozzle into the corresponding opening at the top of the bottle by pushing on it 

gently. Hold the nozzle away from your body. 

Hold the nozzle in your mouth (as shown in the drawing found in the leaflet) and aim at the 

area of mouth or throat requiring treatment. Always keep the bottle upright when spraying. 

Discharge the required dose of Hexoral by pushing on the spray for 1–2 seconds. Do not 

breathe while spraying. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. Check with your doctor or pharmacist if you are not sure. 

 

If you use more Hexoral than you should 

There is no evidence about repeated excessive use of Hexoral causing any hypersensitivity 

reactions. 

Ingesting a sufficient dose of Hexoral can cause symptoms of alcohol poisoning. 

Keep out of reach of children. In case of overdose in a child, contact your doctor immediately 

or contact the hospital emergency department. 
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4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

The following side effects with unknown incidence (cannot be estimated from available data) 

have been reported post-marketing: 

- hypersensitivity reactions; 

- loss of taste, taste disorder; 

- cough, shortness of breath, throat cramp; 

- dry mouth, swallowing difficulties, nausea, enlarged salivary glands, vomiting; 

- angioedema (swollen eyelids, lips and palms); 

- administration site reactions (oral and pharyngeal mucous membrane irritation, unusual 

sensations in the mouth, changes in the colour of the tongue or teeth, inflammation, 

blisters and ulcers). 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. 

You can also report side effects directly via www.ravimiamet.ee. By reporting side effects you 

can help provide more information on the safety of this medicine. 

 

 

5. How to store Hexoral 

 

Keep this medicine out of the sight and reach of children. 

Do not store at a temperature higher than 30 °C. 

The bottle is pressurised; do not heat over 50 °C. Do not open or burn the bottle when the 

solution runs out.  

 

Do not use this medicine after the expiry date which is stated on the box and bottle. The 

expiry date refers to the last day of that month.  

Use within 6 months after opening the bottle. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 

how to throw away medicines you no longer use. These measures will help protect the 

environment. 

 

 

6. Contents of the pack and other information 

 

What Hexoral contains: 

- The active ingredient is hexetidine. 

- The other ingredients are polysorbate 80, citric acid monohydrate, sodium saccharine, 

levomenthol, eucalyptus oil, sodium potassium edetate, ethanol, sodium hydroxide, 

purified water, propellent: nitrogen. 

 

What Hexoral looks like and contents of the pack 

Clear, colourless liquid with a mint aroma. The medicine is available in a 40 mL aluminium 

spray pack. 

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder 

McNeil Healthcare (Ireland) Limited 

Airton Road, Tallaght,  

Dublin 24,  
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Ireland 

 

Manufacturer 

Delpharm Orléans 

5, avenue de Concyr 

45071 Orléans 

Cedex 2 

France 

 

For any information about this medicine, please contact the local representative of the 

Marketing Authorisation Holder: 

ee@its.jnj.com 

 

This leaflet was last revised in July 2021. 

 


